Produkte e I “ oy W

Products TUVRhEin’and

Priifbericht-Nr.: 50049186 003 Auftrags-Nr.: 164062055 Seite 1 von 16

Test report No.: Order No.: Page 1 of 16

Kunden-Referenz-Nr.: 466337 Auftragsdatum: 28.04.2016

Client reference No.: Order date.:

Auftraggeber: Lightcomm Technology Co., Ltd.

Client: RM 1808 18/F, FO TAN INDUSTRIAL CENTRE, NOS. 26-28 AU PUl WAN
STREET, FO TAN SHATIN NEW TERRITORIES HONG KONG

Priifgegenstand: 7 Inch Quad Core Tabiet

Test item:

Bezeichnung / Typ-Nr.:

MID721-RB, DL721-RB, DL721-** (** means different color)

Identification / Type No.: (DIGILAND)

Auftrags-inhalt: FCC approval

Order content:

Priifgrundiage: CFRA47 FCC Part 15: Subpart C Section 15.207
Test specification: CFR47 FCC Part 15: Subpart B Section 15.107

CFR47 FCC Part 15: Subpart B Section 15.109

Wareneingangsdatum: 01.06.2016
Date of receipt:
Priifmuster-Nr.: A000368549-007

Test sample No.:

Prifzeitraum:

08.06.2016 - 15.06.2016

Testing period: Refer to photo documents
- (o]
Ort der Priifung: Emtek (Shenzhen ) Co., Ltd. P oc
Place of testing:
Priiflaboratorium: TUV Rheinland (Shenzhen)
Testing laboratory: Co,, Lid.
Priifergebnis*: Pass
Test result™;
gepriift von / tested by: kontrolliert von / reviewed by:
U,
08.07.2016 Andy Yan / Senior Project Engineer 08.07.2016 Sam Lin / Technical Certifier
Datum Name/Stellung Unterschrift Datum Name/Steflung Unterschrift
Date Name/Position Signature Date Name/Position Signature
Sonstiges / Other:

FCC ID: XMF-MiD721RB

Zustand des Priifgegenstandes bei Anlieferung:
Condition of the test item at delivery:

Prifmuster vollstdndig und unbeschadigt
Test item complete and undamaged:

* Legende: 1 =sehrgut 2=gut 3 = befriedigend
P(ass) = entspricht 0.g. Prifgrundlage(n)
Legend: 1 = very good 2 =good 3 = satisfactory

P(ass) = passed a.m. test specifications(s)

F(ail) = entspricht nicht o.g. Prifgrundlage(r)

F(ail) = failed a.m. test specifications(s)

4 = gusreichend

N/A = nicht anwendbar
4 = sufficient

N/A = not applicakle

5 = mangelhalt

N/T = nicht getestet
5 = poor

N/T = not tested

Dieser Prifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielféltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
vo4 duplicated in extracts. This test report does not entitle to carry any test mark.

TOV Rheinland (Shenzhen) Co., Ltd., East of F/1, F/2 - F/4, Building 1, Cybio Technology Building, No. 6 Langshan No. 2 Road, North
Hi-tech Industry Park, Nanshan District, Shenzhen, P.R. China
http:/fwww.tuv.com
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Test Summary

5.1.1 CONDUCTED EMISSION
RESULT: Pass

5.1.2 RADIATED EMISSION
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:

Appendix E: Test Results of Bluetooth 4.0 (Dual mode) and Wi-Fi 802.11b/g/n(HT20) of Part 15B & Part
15C

2 Test Sites

2.1 Test Facilities

Emtek (Shenzhen) Co., Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen Guangdong, China

FCC Registration No.: 406365
Test site Industry Canada No.: 4480A-2

The tests at the test sites have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Emtek (Shenzhen) Co., Ltd.
Conducted Emission
Equipment Manufacturer Model No. Serial No. Cal. Until
Test Receiver R&S ESCI 26115-010-0027 17.05.2017
L.I.S.N. R&S ENV216 101161 17.05.2017
50Q Coaxial Switch Anritsu MP59B 6100175589 17.05.2017
Voltage Probe R&S ESH2-Z23 100122 17.05.2017
Radiated Emission
Equipment Manufacturer Model No. Serial No. Cal. Until
EMI Test Receiver R&S ESU 1302.6005.26 17.05.2017
Loop Antenna Schwarzbeck FMZB 1519 1519-012 17.05.2017
Pre-Amplifier HP 8447F 2944A07999 17.05.2017
Bilog Antenna Schwarzbeck VULB9163 142 17.05.2017
Pre-Amplifier AH. PAM-0126 1415261 17.05.2017
Horn Antenna Schwarzbeck BBHA 9120 707 17.05.2017
Horn Antenna Schwarzbeck BBHA 9170 BBHA9170399 17.05.2017
Cable N/A 3M SF104-26.5 295838/4 17.05.2017
Cable N/A 6M SF104-26.5 295840/4 17.05.2017
Cable Schwarzbeck AK9513 ACRX1 17.05.2017
Cable Rosenberger N/A FP2RX2 17.05.2017
Cable Schwarzbeck AK9513 CRPX1 17.05.2017
Cable Schwarzbeck AK9513 CRRX2 17.05.2017
Cable H+B 0.5M SF104-26.5 289147/4 17.05.2017
Cable H+B 3M SF104-26.5 295838/4 17.05.2017
Cable H+B 6M SF104-26.5 295840/4 17.05.2017
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table

Item Extended Uncertainty
Conducted Emission +2.0dB
Radiated Emission +2.0dB
Temperature +05°C
Humidity +3.0%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix E of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) file
for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Emtek (Shenzhen ) Co., Ltd. Test facility located at Bldg. 69, Majialong Industry Zone, Nanshan
District, Shenzhen Guangdong, China is listed on the US Federal Communications Commission list of
facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT is a ‘7 Inch Quad Core Tablet’ device. It supports Bluetooth 4.0 (Dual mode) and 2.4GHz Wi-
Fi 802.11 b/g/n(HT20) wireless technology.

According to the declaration of the applicant, the electrical circuit design, PCB layout and components
used are identical for all models, only the model No. and appearance are different.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

Technical Specification Value

Kind of Equipment 7 Inch Quad Core Tablet

Type Designation MID721-RB, DL721-RB, DL721-** (** means different color)

Trade Mark DIGILAND

FCCID XMF-MID721RB

Operating Frequency 2400 - 2483.5 MHz

Operating Temperature Range 0°C ~+40°C

Operating Voltage DC 3.7V 2700mAnh via internal rechargeable Li-Poly battery
DC 5.0V 1.5A via AC/DC adapter for charging

Testing Voltage DC 3.7V 2700mAh via internal rechargeable Li-Poly battery
DC 5.0V 1.5A via AC/DC adapter for charging

Adapter Model: TEKA006-0501500UKU
Input: AC 100-240V ~ 50/60Hz 0.3A Max.
Output: DC 5.0V ~ 1.5A
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3.3 Independent Operation Modes

The basic operation modes are:
On, Video play (SD card) mode
On, Video play (Memory) mode
Camera recording (Front) mod
Camera recording (Rear) mode
On, PC connecting mode

On, Bluetooth connecting mode
On, Wi-Fi connecting mode

Off

IO T MO O ®»

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form - Parts List

- Block Diagram - PCB Layout

- ID Label and Location Info - Photo Document
- Model Difference Letter - Schematics

- Operation Description - User Manual
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in
order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the procedures
in ANSI C63.10: 2013 and ANSI C63.4: 2014.

According to clause 3.1, all tests were performed on model MID721-RB in this report.

4.3 Special Accessories and Auxiliary Equipment

Table 3: List of Accessories and Auxiliary Equipment

Description Manufacturer Model SIN Rating
Notebook Lenovo WB0205140E WB06355728 120-240V/50-60Hz
Earphone EDIFIER H180 N/A N/A

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)
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Diagram of Measurement Configuration for Mains Conduction Measurement
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Diagram of Measurement Configuration for Conducted Transmitter Measurement
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Conducted Emission

RESULT:

Test Specification
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.207(a) & FCC Part 15.107(a)
ANSI C63.10: 2013 & ANSI C63.4: 2014
0.15 — 30MHz

FCC Part 15.207(a) & FCC Part 15.107(a)
Shielded Room

15.06.2016

DC 5.0V 1.5A via AC/DC adapter for charging
A B,C,DEFG

Not connected

24 °C

53 %

101 kPa

For the measurement records, refer to the appendix E.
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5.1.2 Radiated Emission

RESULT:

Test Specification
Test standard
Basic standard
Frequency range
Classification
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

Pass

FCC Part 15.109(a)

ANSI C63.4: 2014

30 - 6000MHz

Class B

FCC Part 15.109(a)

3m Semi-anechoic Chamber

15.06.2016

DC 5.0V 1.5A via AC/DC adapter for charging
A/B,C,DE

Not connected

24 °C

53 %

101 kPa

For the measurement records, refer to the appendix E.
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Appendix E

Test Results of Bluetooth & Wi-Fi of Part 15B & Part 15C
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Note: The measurements with active loop antenna were greater than 20dB below the limit, so Radiated
Spurious Emissions (9kHz — 30MHz) tests were applied on BDR mode only.

Appendix E.1: Test Plots of Conducted Emission

A Mode

Shenzhen EMTEK Go., Ltd.
Bldg. 69 Najialeng Industry Zons, Nanghan District, Shanzhen, Guangdong, 518052 P.R. China E M I E K

ww, emtek. com cn Tel +BG-735-2695 4290 Fax:+36-755-2075 4282 Asoese Lo Lhe World

Conducted Emission Measurement

File tuv Data #122 Date: 2016/06M15
800 dBuy

\ |

] ¥ u :E\' |
i AT S

Lfﬂ\\_;,’rh'TJv)\'pﬂ.J,ﬂh“',Jw/\'ﬁﬁ.u’ﬂ‘wh’")wlfd W%#W‘\%f e \fw\u‘“fﬁﬁ’k“f M s

| amil1- —_—

| it —_—

nak
e ’
AVE
nn
0150 L5 MHz) 5 20.000
Site Conducted #3 Phase: L1 Temperature: 22
Limit: (CE)FCC PART 15 class B_QP Power: AC 120V/60Hz Humidity: 50 %
EUT: MID

M/N: MID721-RB
Mode: Video PLAY({SD CARD)

Note:
Reading Correct Measure-
Mo. Mk.  Freq. Level Factor ment Limit  Owver
MHz dBuy dB dBuV dBuv dB  Delester  Comment
1 0.4420 39.51 8.70 49,21 57.02 -7.81 QP
2 0.4420 25.64 8.70 3534  47.02 -11.68 AVG
3 0.6020 36.69 9.74 4643  56.00 -9.57 QP
4 0.6020 20.43 9.74 3017 46.00 -15.83 AVG
5 1.0180 36.07 9.85 4592  56.00 -10.08 QP
] 1.0180 22.97 9.85 32.82  46.00 -13.18 AVG
7 1.7940 35.24 9.85 4509  56.00 -10.91 QP
8 1.7940 22.65 9.85 3250  46.00 -13.50 AVG
9 2.9940 37.64 9.86 4750  56.00 -8.50 aP
10 2.9840 22.62 9.86 32.48 46.00 -13.52 AVG
1 5.4100 33.71 9.87 43.58 60.00 -16.42 QP
12 5.4100 21.92 9.87 31.79 50.00 -18.21 AVG

“Maximum data  x:Owver limit  Lover margin Comment: Factor build in receiver. Operator:
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Shenzhen EMTEK Co. . Ltd.
Bidg. 6%, Majialeng Industry Zone, Nanehan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wew. emtek. com on Tel +B6—T55-2695 42080 Fax:+30-755-2095 4202 Aspese to bhe World

Conducted Emission Measurement

File ttuv Diata #123 Date: 2016/06/15
80.0 dBuv
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Ty MMME
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0,150 s MHz) 8 20.000
Site Conducted #3 Phase: N Temperature: 22
Limit: (CE)JFCC PART 15 class B_QP Power: AC 120Vi60Hz Humidity: 50 %
EUT: MID
M/N: MID721-RB
Mode: Video PLAY(SD CARD)
Note:
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBul' dB dBuW dBuv dB Detactor Commeant

1" 0.1500 45.02 9.62 5464  66.00 -11.36 QP

2 0.1500 22.45 9.62 32,07  56.00 -23.93 AVG

3 0.4380 33.92 9.70 43.62 57.10 1348 QP

4 0.4380 19.06 9.70 2876 47.10 -18.34  AVG

5 0.6220 32.59 9.75 4234  56.00 1386 QP

6 0.6220 17.05 9.75 26.80  46.00 -19.20 AVG

7 1.0260 31.50 9.85 4135  56.00 -1485 QP

8 1.0260 17.87 9.85 27.72 46.00 -18.28 AVG

9 1.3300 29.09 9.85 3894 5600 -17.06 QP

10 1.3300 14.65 9.85 24.50 46.00 -21.50 AVG

11 2.7820 30.84 9.86 40.70 56.00 -15.30 QP

12 2.7820 14.19 9.86 2405 46.00 -21.95 AVG

“Maximum data  x:Over limit  lover margin Comment: Factor build in receiver. Operator:

Fife :tuv\Data :#123 Page: 1
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B Mode

3henzhen ENTEK Co., Ltd.
Bidg. 69, Majialeng Industry Zone, Nanehan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wiw, efitek, com on Tel +B6-T55-2695 42080 Faw:+B0-T55-2005 4202 Access to Lhe World

Conducted Emission Measurement

File ituv Data #124 Date: 2016/06/15
80.0 dBuv

T |
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T **P’f MMWN el w\‘ e
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I
=

S w\& o % w» AN Wf\ WJ“M
Jﬂ /\ 1_, w,u."“\,f""‘ ]fﬁ W‘T e, poak
Wt )
AVL
nn
0150 05 MHz) 5 30,000
Site Conducted #3 Phase: N Temperature: 22
Limit: (CE)FCC PART 15 class B_QP Power: AC 120Vi60Hz Humidity: 50 %
EUT: MID
M/N: MID721-RB
Mode: Video PLAY{Memory)
Note:
Reading Correct Measure-
No. Mk. Freg.  Level Factor  ment Limit  Over
MHz dBuv dB dBuY dBuV dB  Deleclor  Comment
1 0.1500 48.11 9.62 57.73 66.00 -8.27 QP
2 0.1500 24.31 9.62 3393  56.00 -22.07 AVG
3 0.4380 33.51 9.70 43.21 57.10 -13.89 QP
4 0.4380 18.49 9.70 2819 47.10 1891 AVG
5 0.5940 32.66 9.74 4240  56.00 1380 QP
6 0.5940 15.97 9.74 2571 46.00 -20.29 AVG
7 1.0100 31.73 9.85 4158 56.00 -1442 QP
8 1.0100 16.60 9.85 2645  46.00 -19.55 AVG
] 1.3540 29.23 9.85 39.08 56.00 -16.92 QP
10 1.3540 14.39 9.85 24.24 46.00 -21.76 AVG
1 2.7420 30.71 9.86 40.57 56.00 -15.43 QP
12 2.7420 14.37 9.86 2423 46.00 -21.77 AVG
“Maximum data  x:Over limit  lover margin Comment: Factor build in receiver. Operator:

Fife :tuv\Data :#124 Page: 1
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Shenzhen EMTEK Go. . Ltd.
Bidg. 6%, Majialeng Industry Zone, Nanehan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wew. emtek. com on Tel +B6-T55-2695 42080 Fax:+30-755-2095 4202 Acoese to the World

File ttuv
80.0 dBuy

Conducted Emission Measurement
Data :#125 Date: 2016/06/15
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poak
“*M» L
AVE
nn
0.150 0.5 MHz) 5 20.000
Site Conducted #3 Phase: L1 Temperature: 22
Limit: (CE)FCC PART 15 class B_QP Power: AC 120VI60Hz Humidity: 50°%

EUT: MID
M/N: MID721-RB

Mode: Video PLAY{Memory)

Mote:
Reading Correct Measure-
Mo. Mk. Freq.  Level Factor  ment Limit  Over
MHz dBul' dB dBuW dBuv dB Detactor Commeant
1" 0.4500 39.17 9.70 48.87  56.88 -8.01 QP
2 0.4500 23.08 9.70 3278  46.88 1410 AVG
3 0.9740 35.58 9.84 4542  56.00 -10.58 QP
4 0.9740 21.64 9.84 3148  46.00 1452  AVG
5 1.4140 34.42 9.85 4427  56.00 -11.73 QP
6 1.4140 20.92 9.85 30.77  46.00 -15.23 AVG
7 1.9020 3512 9.85 4497  56.00 -11.03 QP
8 1.9020 21.37 9.85 31.22  46.00 -14.78  AVG
9 3.0220 38.07 9.86 47.93 56.00 -8.07 aP
10 3.0220 2252 9.86 32.38 46.00 -13.62 AVG
11 5.4500 34.21 9.87 44.08 60.00 -15.92 arF
12 5.4500 21.40 9.87 31.27 50.00 -18.73 AVG
“Maximum data  x:Owver limit  over margin Comment: Factor build in receiver. Operator:

File :tuv\Data :#125

Page: 1
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50049186 003
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C Mode

3henzhen ENTEK Co., Ltd.
Bidg. 69, Majialeng Industry Zone, Nanehan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wiw, efitek, com on Tel +B6-T55-2695 42080 Faw:+B0-T55-2005 4202 Access to Lhe World

Conducted Emission Measurement

File ituv Data #126 Date: 2016/06/15
80.0  dBuY
lamirl - —
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Ty ‘w il Li \‘v“",,w prak
"’"‘mf‘nf'f
AVE
nn
0.150 0.5 MHz) 5 20.000
Site Conducted #3 Phase: L1 Temperature: 22
Limit: (CE)FCC PART 15 class B_QP Power: AC 120Vi60Hz Humidity: 50 %
EUT: MID
M/N: MID721-RB
Mode: Camera Recording(front)
Note:
Reading Correct Measure-
No. Mk. Freg.  Level Factor  ment Limit  Over
MHz dBuV dB dBuV dBuV dB  Deleclor  Comment
1 0.4480 38.44 9.70 4814 5695 -8.81 QP
2 0.4460 24.07 9.70 3377 4695 -13.18  AVG
3 0.5900 34.76 9.74 4450  56.00 -11.50 QP
4 0.5900 18.14 8.74 27.88  46.00 1812  AVG
5 1.0060 34.38 9.85 44,23 56.00 -11.77 QP
6 1.0060 20.73 9.85 30.58  46.00 -1542  AVG
7 1.3740 33.36 9.85 43.21 56.00 1279 QP
8 1.3740 20.24 9.85 30.08  46.00 -1581  AVG
9 1.7980 33.26 9.85 43.11 56.00 -12.88 QP
10 1.7980 20.36 9.85 30.21 46.00 -15.79 AVG
1 3.0300 34.88 9.86 44,74 56.00 -11.26 QP
12 3.0300 21.04 9.86 30.90 46.00 -15.10 AVG
“Maximum data  x:Over limit  lover margin Comment: Factor build in receiver. Operator:

Fife :tuw\Data #1286 Page: 1
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Produkte 50049186 003
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Shenzhen EMTEK Go. . Ltd.
Bidg. 6%, Majialeng Industry Zone, Nanehan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wew. emtek. com on Tel +B6-T55-2695 42080 Fax:+30-755-2095 4202 Acoese to the World

Conducted Emission Measurement

File ttuv Data #127 Date: 2016/06/15
80.0 dBuy
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AND
nn
0.150 0.5 MHz2) 5 20.000
Site Conducted #3 Phase: N Temperature: 22
Limit: (CE)FCC PART 15 class B_QP Power: AC 120VI60Hz Humidity: 50°%
EUT: MID
M/N: MID721-RB
Mode: Camera Recording(front)
Note:
Reading Correct Measure-
Mo. Mk. Freq.  Level Factor  ment Limit  Over
MHz dBul' dB dBuW dBuv dB Detactor Commeant
1 0.1500 45.37 9.62 5498 66.00 -11.01 QP
2 0.1500 20.25 8.62 29.87  56.00 -26.13  AVG
3 0.2380 31.28 0.64 4092 6217 -21.25 QP
4 0.2380 15.47 9.64 25.11 52.17 -2T.06  AVG
5 0.4380 3217 9.70 41.87 5710 -15.23 QP
6 0.4380 17.91 9.70 27.61 47.10 1949  AVG
7 0.5900 30.26 9.74 40.00 56.00 -16.00 QP
8 0.5900 15.04 9.74 2478  46.00 -21.22  AVG
9 1.0180 28.86 9.85 38.71 56.00 -17.28 QP
10 1.0180 14.85 9.85 2470 46.00 -21.30 AVG
11 2.7300 29.71 9.86 39.57 56.00 -16.43 arF
12 2.7300 13.29 9.86 23.15 46.00 -22.85 AVG
“Maximum data  x:Owver limit  over margin Comment: Factor build in receiver. Operator:

File :tuv\Data :#127 Page: 1
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D Mode

3henzhen ENTEK Co., Ltd.
Bidg. 69, Majialeng Industry Zone, Nanehan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wiw, efitek, com on Tel +B6-T55-2695 42080 Faw:+B0-T55-2005 4202 Access to Lhe World

Conducted Emission Measurement

File ituv Data #128 Date: 2016/06/15
80.0 dBuv
| amit - —_
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Pt
nn
0150 .5 MH2) 5 20.000
Site Conducted #3 Phase: N Temperature: 22
Limit: (CE)FCC PART 15 class B_QP Power: AC 120Vi60Hz Humidity: 50 %
EUT: MID

M/N: MID721-RE

Mode: Camera Recording(rear)

Note:
Reading Correct Measure-
No. Mk. Freg.  Level Factor  ment Limit  Over
MHz dBuv dB dBuY dBuV dB  Delector Comment
1" 0.1500 42.24 9.62 51.86 66.00 -14.14 QP
2 0.1500 17.79 9.62 27.41 56.00 -28.59 AVG
3 0.4380 3215 9.70 4185 5710 -15.25 QP
4 0.4380 18.46 9.70 2816 4710 1884  AVG
5 0.6180 30.14 9.75 39.89  56.00 -16.11 QP
B 0.6180 14.34 9.75 24,09  46.00 -21.81  AVG
7 0.9820 25.69 9.85 3854 56.00 -1746 QP
8 0.9820 14 58 9.85 2443 46.00 -21.57  AVG
] 1.3860 26.30 9.85 36.15 56.00 -19.85 QP
10 1.3860 13.02 9.85 22.87 46.00 -23.13 AVG
1 2.7020 28.99 9.86 38.85 56.00 -17.15 QP
12 2.7020 13.13 9.86 2299 46.00 -23.01 AVG
“Maximum data  x:Over limit  lover margin Comment: Factor build in receiver. Operator:

Fife :tuwv\Data -#128 Page: 1
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Produkte 50049186 003
Products Page 9 of 35

Shenzhen EMTEK Go. . Ltd.
Bidg. 6%, Majialeng Industry Zone, Nanehan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wew. emtek. com on Tel +B6-T55-2695 42080 Fax:+30-755-2095 4202 Acoese to the World

Conducted Emission Measurement

File ttuv Data #129 Date: 2016/06/15
80.0 dBuy

| amil 1 —_—

| muil? —_—

paak
AVE
nn
0.150 0.5 MHz) 5 20.000
Site Conducted #3 Phase: L1 Temperature: 22
Limit: (CE)FCC PART 15 class B_QP Power: AC 120VI60Hz Humidity: 50°%
EUT: MID

M/N: MID721-RB
Mode: Camera Recording(rear)

Mote:
Reading Correct Measure-
Mo. Mk. Freq.  Level Factor  ment Limit  Over
MHz dBul' dB dBuW dBuv dB Detactor Commeant
1 0.1500 36.32 9.62 4594  66.00 -20.06 QP
2 0.1500 19.89 9.62 29.51 56.00 -26.49 AVG
3 - 0.4420 38.15 9.70 47.85  57.02 -917 QP
4 0.4420 23.96 9.70 3366  47.02 1336 AVG
5 0.6100 33.28 9.74 43.02 56.00 1298 QP
6 0.6100 17.87 9.74 27.61 46.00 -18.39 AVG
7 1.0100 3279 9.85 4264  56.00 -13.36 QP
8 1.0100 19.10 9.85 2895  46.00 -17.05 AVG
9 1.4300 31.81 9.85 41.66 56.00 -14.34 QP
10 1.4300 18.73 9.85 28.58 46.00 -17.42 AVG
11 2.9980 34.23 9.86 44.09 56.00 -11.91 arF
12 2.9980 20.51 9.86 30.37 46.00 -15.63 AVG
“Maximum data  x:Owver limit  over margin Comment: Factor build in receiver. Operator:

Fife :tuv\Data :#129 Page: 1




Appendix E A TUVRheinland®

Produkte 50049186 003
Products Page 10 of 35

E Mode

3henzhen ENTEK Co., Ltd.
Bidg. 69, Majialeng Industry Zone, Nanehan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wiw, efitek, com on Tel +B6-T55-2695 42080 Faw:+B0-T55-2005 4202 Access to Lhe World

Conducted Emission Measurement

File ituv Data #130 Date: 2016/06/15
80.0 dBuv
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0150 .5 MHz) 5 30,000
Site Conducted #3 Phase: L1 Temperature: 22
Limit: (CE)FCC PART 15 class B_QP Power: AC 120Vi60Hz Humidity: 50 %
EUT: MID
M/N: MID721-RB
Mode: Connect to PC
Note:
Reading Correct Measure-
No. Mk. Freg.  Level Factor  ment Limit  Over
MHz dBuV dB dBuV dBuV dB  Deleclor  Comment

1 0.1500 46.28 9.62 5590 66.00 -10.10 QP

2 0.1500 16.05 9.62 2567  56.00 -30.33 AVG

3 0.2340 38.05 9.64 47.69  62.31 1462 QP

4 0.2340 26.82 9.64 36.46  52.31 -1585 AVG

5 0.3740 37.57 9.68 47.26 5841 -11.16 QP

6 0.3740 20.97 9.68 30.65 4841 -17.76 AVG

7 0.5260 36.10 9.72 4582  56.00 -10.18 QP

8 0.5260 24.23 9.72 3395 46.00 -12.056 AVG

9 * 0.6740 36.63 9.76 46.39  56.00 -9.61 QP

10 0.6740 18.82 9.76 28.58 46.00 -17.42 AVG

1 1.0780 33.76 9.85 43.81 56.00 -12.39 QP

12 1.0780 14.78 9.85 24 63 46.00 -21.37 AVG

“Maximum data  x:Over limit  lover margin Comment: Factor build in receiver. Operator:

Fife :tuwv\Data -#130 Page: 1
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50049186 003
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Shenzhen EMTEK Go. . Ltd.
Bidg. 6%, Majialeng Industry Zone, Nanehan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wew. emtek. com on Tel +B6-T55-2695 42080 Fax:+30-755-2095 4202 Acoese to the World

4n

File ttuv
80.0 dBuy

Conducted Emission Measurement
Data :#131 Date: 2016/06/15
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0.150 0.5 MHz2) 5 20.000
Site Conducted #3 Phase: N Temperature: 22
Limit: (CE)FCC PART 15 class B_QP Power: AC 120VI60Hz Humidity: 50°%
EUT: MID
M/N: MID721-RB
Mode: Connectte PC
Note:
Reading Correct Measure-
Mo. Mk. Freq.  Level Factor  ment Limit  Over
MHz dBul' dB dBuW dBuv dB Detactor Commeant

1 0.1500 38.08 9.62 47.70  66.00 -18.30 QP

2 0.1500 13.97 8.62 2359 56.00 3241 AVG

3 0.2340 38.20 0.64 47.93 6231 1438 QP

4 0.2340 25.99 9.64 3563 5231 -16.88 AVG

5 0.3940 37.38 0.68 47.06 5798 -1092 QP

6 0.3940 21.80 9.68 31.48 4798 -16.50 AVG

7 0.5420 37.63 9.73 47.36  56.00 -8.64 aP

8 0.5420 25.11 9.73 3484  46.00 -11.16 AVG

9 0.6940 36.32 9.77 46.09  56.00 -9.91 arP

10 0.6940 18.67 9.77 28.44 46.00 -17.56 AVG

11 28.5020 arAav 10.97 48.14 60.00 -11.86 arF

12 28.5020 16.53 10.97 27.50 50.00 -22.50 AVG

“Maximum data  x:Owver limit  over margin Comment: Factor build in receiver. Operator:

File :tuv\Data :#131

Page: 1




Appendix E A TUVRheinland®

Produkte 50049186 003
Products Page 12 of 35

Part 15C, F Mode

Shenzhen EMTEK Co. . Ltd.
Bidg. 6%, Majialeng Industry Zone, Nanehan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wew. emtek. com on Tel +B6—T55-2695 42080 Fax:+30-755-2095 4202 Aspese to bhe World

Conducted Emission Measurement
File ‘uv Data #120 Data: 2016/06/15
80.0  dBuv
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0150 .5 MHz) 5 20,000
Site Conducted #3 Phase: N Temperature: 22
Limit: (CE)JFCC PART 15 class B_QP Power: AC 120Vi60Hz Humidity: 50 %
EUT: MID
M/N: MID721-RB
Mode: BT ON
Note:
Reading Correct Measure-
Mo. Mk. Freg. Level Factor  ment Limit  Over
MHz dBuV 4B dBuV dBuV dB  Delecter  Comment
1" 0.1500 45.61 9.62 55.23  66.00 -10.77 QP
2 0.1500 24.36 9.62 3398 56.00 -22.02 AVG
3 0.1860 36.69 9.63 46,32 64.21 -17.89 QP
4 0.1860 21.30 9.63 3093  54.21 -23.28 AVG
5 0.4380 34.10 9.70 43.80 57.10 -13.30 QP
6 0.4380 20.60 9.70 30.30 4710 -16.80  AVG
7 0.6020 32.71 9.74 4245  56.00 -13.55 QP
8 0.6020 17.06 9.74 26.80  46.00 -19.20 AVG
] 1.0220 30.90 9.85 40.75  56.00 -15.25 QP
10 1.0220 17.93 9.85 27.78 46.00 -18.22 AVG
11 2.7700 30.38 9.86 40.24 56.00 -15.76 QP
12 27700 14.32 9.86 2418 46.00 -21.82 AVG
“Maximum data  x:Over limit  lover margin Comment: Factor build in receiver. Operator:

Fife :tuwv\Data :#120 Page: 1
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Produkte 50049186 003
Products Page 13 of 35

Shenzhen EMTEK Go. . Ltd.
Bidg. 6%, Majialeng Industry Zone, Nanehan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wew. emtek. com on Tel +B6-T55-2695 42080 Fax:+30-755-2095 4202 Acoese to the World

Conducted Emission Measurement

File ttuv Data #121 Date: 2016/06/15
80.0 dBuy
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0150 .5 MHz) 5 20,000
Site Conducted #3 Phase: L1 Temperature: 22
Limit: (CE)FCC PART 15 class B_QP Power: AC 120VI60Hz Humidity: 50°%
EUT: MID
M/N: MID721-RB
Mode: BT ON
Note:
Reading Correct Measure-
Mo. Mk. Freq.  Level Factor  ment Limit  Over
MHz dBul' dB dBuW dBuv dB Detactor Commeant

1" 0.4420 39.36 9.70 4906  57.02 -7.96 QP

2 0.4420 25.65 9.70 3535  47.02 -11.67 AVG

3 0.6100 36.06 9.74 4580  56.00 -10.20 QP

4 0.6100 19.45 9.74 2919  46.00 -16.81  AVG

5 0.9860 35.39 9.85 4524  56.00 -10.76 QP

6 0.9860 22.08 9.85 31.93  46.00 -14.07  AVG

7 1.3540 35.08 9.85 4493  56.00 -11.07 QP

8 1.3540 21.45 9.85 31.30 46.00 -14.70  AVG

9 1.8300 3532 9.85 4517  56.00 -10.83 QP

10 1.8300 22.31 9.85 32.16 46.00 -13.84 AVG

11 3.0540 37.56 9.86 47.42 56.00 -8.58 arF

12 3.0540 2276 9.86 32.62 46.00 -13.38 AVG

“Maximum data  x:Owver limit  over margin Comment: Factor build in receiver. Operator:

Fife :tuv\Data :#121 Page: 1
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A TUVRheinland®

Part 15C, G Mode

Bidg. 69, Majialeng Industry Zone, Nanehan District, Shenzhen, Guangdong, 518052 P.R. China
wi, entek, com on Tl +BO—755-20695 4200 Faw:+36-T55-2005 4282

3henzhen ENTEK Co., Ltd.

EMTEK Y

Acoese Lo Lhe World

File ituv
80.0 dBuv

Conducted Emission Measurement
Data :#108 Date: 2016/06/15
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0150 05 MHz) 5 30,000
Site Conducted #3 Phase: N Temperature: 22
Limit: (CE)FCC PART 15 class B_QP Power: AC 120Vi60Hz Humidity: 50 %
EUT: MID
M/N: MID721-RB
Mode: WIFI ON
Note:
Reading Correct Measure-
No. Mk. Freg.  Level Factor  ment Limit  Over
MHz dBuv dB dBuY dBuV dB  Deleclor  Comment
1 0.1500 48.01 9.62 57.63 66.00 -8.37 QP
2 0.1500 28.05 9.62 37.67  56.00 -1833 AVG
3 0.1860 45.20 9.63 54.83  64.21 -9.38 QP
4 0.1860 25.98 9.63 35.61 54.21 -18.80 AVG
5 0.2260 42.19 9.64 51.83 6260 -10.77 QP
6 0.2260 22.86 9.64 3250 5260 -20.10 AVG
7 0.4420 3384 9.70 4354 57.02 1348 QP
8 0.4420 20.19 9.70 2080  47.02 1713 AVG
] 1.0380 29.24 9.85 39.09 5600 -16.91 QP
10 1.0380 15.87 9.85 25.72 46.00 -20.28 AVG
1 2.8220 29.66 9.86 39.52 56.00 -16.48 QP
12 2.8220 13.37 9.86 23.23 46.00 -22.77 AVG
“Maximum data  x:Over limit  lover margin Comment: Factor build in receiver. Operator:

Fife #u\Data #7108

Page: 1
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Produkte 50049186 003
Products Page 15 of 35

Shenzhen EMTEK Go. . Ltd.
Bidg. 6%, Majialeng Industry Zone, Nanehan District, Shenzhen, Guangdong, 518052 P.R. China E M I E K

wew. emtek. com on Tel +B6-T55-2695 42080 Fax:+30-755-2095 4202 Acoese to the World

Conducted Emission Measurement

File ttuv Data #109 Date: 2016/06/15
80.0 dBuy
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0150 [l MHz) 5 20,000
Site Conducted #3 Phase: L1 Temperature: 22
Limit: (CE)FCC PART 15 class B_QP Power: AC 120VI60Hz Humidity: 50°%
EUT: MID
M/N: MID721-RB
Mode: WIFI ON
Note:
Reading Correct Measure-
Mo. Mk. Freq.  Level Factor  ment Limit  Over
MHz dBul' dB dBuW dBuv dB Detactor Commeant
1" 0.4460 38.07 9.70 47.77  56.95 -9.18 QP
2 0.4460 2417 9.70 33.87  46.95 -13.08  AVG
3 1.0260 35.24 9.85 4509  56.00 1091 QP
4 1.0260 21.81 9.85 31.66  46.00 -14.34  AVG
5 1.3980 33.87 9.85 43.72  56.00 -12.28 QP
6 1.3980 20.93 9.85 30.78  46.00 -15.22  AVG
7 1.8420 34.05 9.85 4390 56.00 -1210 QP
8 1.8420 21.01 9.85 30.86  46.00 -15.14  AVG
9 2.2980 35.10 9.86 4496  56.00 -11.04 QP
10 2.2980 21.02 9.86 30.88 46.00 -15.12 AVG
11 3.0460 36.67 9.86 46.53 56.00 -9.47 arF
12 3.0460 2142 9.86 31.28 46.00 -14.72 AVG
“Maximum data  x:Owver limit  over margin Comment: Factor build in receiver. Operator:

File :tuv\Data #1089 Page: 1
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A TUVRheinland®

Appendix E.2: Test Plots of Radiated Emission
A Mode
Shenzhen EMTEK Co., Ltd.

Bldg. 6%. Najialonz Industry Zons, Nanshan District, Sherzhen, Guangdong, 518052 P.R. China
www. emtel. com en Tel:+B6-755-2685 4230 Fax:+88-T35-2683 422

EMTEKY

Access Lo bhe World

Radiated Emission Measurement

Fila -TUV Data #5626 Date:2016/0615
0.0 dBuVim
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1000000 1500.00 2000.00 2500.00 300000 I500. 00 400000 AF00.00 000,00 EO00.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { REJFCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID721-RE
Mode: Video play (SD Card)
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Fregq.  Level Factor ment  Limit  Over Height Degree
MHz dBuyf dB dButim dBu/m dB Detector cm degree  Comment
1 2575.000 66.78 -21.77 45.01 7400 -2899 peak 0
2 * 2575.000 50.87 -21.77 29.10  54.00 -24.90 AVG 0
“Maximumdata x:Overlimit lover margin Operator: KK

File :TUV\Data :#826 Page: 1
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A TUVRheinland®

Shenzhen EMTEK Co., Ltd,

Oldg. 6%, Majialeng Industry Zone, Nanshan District, Sherzhen, Guangdong, 518052 P.R. China
www. emtek. com en Tel :+86-755-2695 4230 Fax:+38-735-2693 4282

EMTEK Y

Aoceas Lo Lhe World

Radiated Emission Measurement

Fila :TUV Diata #8827 Date:2016/06/15
2.0 dBuvSm
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1000000 150000 200000 250000 00000 350000 400000 450000  5000.00 EO00.00 MHz
Site 3m Chamber #3 Polarization: Heorizontal Temperature: 24 G
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID721-RB
Mode:Video play (SD Card)
Mote:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuy dB dBuvim dBuv/m a8 Detector om degree  Commeant
1 2580.000 66.82 -21.77 45.05 74.00 -28.95 peak 0
2 * 2580.000 5037 <2177 28.60 54.00 -25.40 AVG 0
“Maximum data  xOwverlimit  Lover margin Operator: KK

File :TUV\Data :#827 Page: 1
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Shenzhen EMTEK Co., Ltd.
Oldg. 6%, Majialeng Industry Zone, Nanshan District, Sherzhen, Guangdong, 518052 P.R. China E M I E K

www. emtek. com en Tel :+86-755-2695 4230 Fax:+38-735-2693 4282 Aecess Lo the World

Radiated Emission Measurement
Fila -TUV Data #838 Date-2016/06/15
0.0  dBuM/m

Limitl: —_—
I argin: —_—
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0000 127.00 224.00 321.00 412,00 515.00 G12.00 709.00 EOE.00 1000.00 WHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  21G
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID721-RB
Mode:Video play (SD Card)
Mote:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuy dB dBuvim dBuv/m a8 Detector om degree  Commeant
1 " 36.7900 57.86 -31.44 26.42 40.00 -13.58 QF 0
2 153.1900 6142 -34.94 26.48 43.50 -17.02 QF 0
3 624.6100 4407  -21.29 22.78 46.00 -23.22 QP 0
4 720.6400 42,88 -19.98 22.90 46.00 -23.10 QP 0
5 779.8100 47.06 -18.69 28.37 46.00 -17.63 QP 0
6 0955.3800 4271 -15.69 27.02 46.00 -18.98 QP 0
“Maximum data  xOwverlimit  Lover margin Operator: CSL

File :TUV\Data :#838 Page: 1
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Produkte 50049186 003
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Shenzhen EMTEK Co., Ltd.
Oldg. 6%, Majialeng Industry Zone, Nanshan District, Sherzhen, Guangdong, 518052 P.R. China E M I E K

www. emtek. com en Tel :+86-755-2695 4230 Fax:+38-735-2693 4282 Aecess Lo the World

Radiated Emission Measurement
Fila -TUV Data #839 Date-2016/06/15
0.0  dBuM/m
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300000 127.00 224.00 321.00 418.00 515.00 51200 709.00 E0E.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Heorizontal Temperature:  21G
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID721-RB
Mode:Video play (SD Card)
Mote:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuy dB dBuvim dBuv/m a8 Detector om degree  Commeant
1 153.1900 5981 -3494 24,87 43.50 -1863 QF 0
2 221.0900 5210 -31.42 20.68 46.00 -25.32 QF 0
3 312.2700 5569 -29.15 26.54 46.00 1946 QP 0
4 * 779.8100 5225 -18.69 33.56 46.00 -12.44 QP 0
5 884.5700 4438 -16.77 27.61 46.00 -18.39 QP 0
6 0955.3800 4368 -15.69 27.99 46.00 -18.01 QP 0
“Maximum data  xOwverlimit  Lover margin Operator: CSL

File :TUV\Data :#839 Page: 1
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B Mode

Shenzhen ENTEK Co., Ltd.
Bldg. 6. Najialonz Industry Zone, Nanshan District, Sherzhen, Guangdong, 518052 P.R. China E M I E K

www. emtek. com en Tel:+B6-735-2695 4280 Fax:+38-T35-2693 4282 Access Lo the World

Radiated Emission Measurement
Fila :TUV Data #6824 Date:2016/06/15
.0 dBuvJ/m
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1000000 1500.00  2000.00 250000  3000.00  3500.00  4000.00  4500.00 500000 EO00.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { RE)JFCC PART 15 CLASS B Power: AC 120W/60Hz Humidity: 53 %
EUT: MID

M/N: MID721-RE
Mode:Video play {memory)

Mote:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ment Limit  Over Height Degree
MHz dBul dB dButim dBuim dB Detector cm degree  Comment
1 1715.000 64.23 -23.69 4054 7400 -33.46 peak 0
2 " 1715.000 4879 -23.69 2510  54.00 -28.90 AVG 0
“Maximumdata x:Overlimit lover margin Operator: KK

File :TUV\Data :#824 Page: 1
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Shenzhen EMTEK Co., Ltd,

Oldg. 6%, Majialeng Industry Zone, Nanshan District, Sherzhen, Guangdong, 518052 P.R. China
www. emtek. com en Tel :+86-755-2695 4230 Fax:+38-735-2693 4282

EMTEK Y

Aoceas Lo Lhe World

Radiated Emission Measurement

Fila :TUV Diata #5825 Date:2016/06/15
2.0 dBuvSm
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1000000 150000 200000 250000 00000 350000 400000 450000  5000.00 EO00.00 MHz
Site 3m Chamber #3 Polarization: Heorizontal Temperature: 24 G
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID721-RB
Mode:Video play {memaory)
Mote:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuy dB dBuvim dBuv/m a8 Detector om degree  Commeant
1 2580.000 66.09 -21.77 44,32 74.00 -29.68 peak 0
2 * 2580.000 51.37 2177 29.60 54.00 -24.40 AVG 0
“Maximum data  xOwverlimit  Lover margin Operator: KK

File :TUV\Data :#825 Page: 1
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A TUVRheinland®

Shenzhen EMTEK Co., Ltd.
Oldg. 6%, Majialeng Industry Zone, Nanshan District, Sherzhen, Guangdong, 518052 P.R. China
www. emtek. com en Tel :+86-755-2695 4230 Fax:+38-735-2693 4282

EMTEK Y

Aoceas Lo Lhe World

Radiated Emission Measurement

Fila :TUV Data #2340 Date:2016/06/15
0.0  dBuM/m
Limitl: —_—
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30000 127.00 224.00 321.00 418.00 515.00 512,00 709.00 E0E.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temparature: 216
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: MID
M/N: MID721-RB
Mode:Video play {memaory)

Note:
Reading Correct Measure- Antenna Table
Mo. Mk. Freq.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBul' dB dBulim dBuv/m dB8 Detector om degree  Commeant
1 %  35.8200 58.24 3177 2647 4000 -1353 QP 0
2 152.2200 58,68 -34.98 23.90 43.50 -19.60 QP 0
3 221.0800 5049 -31.42 19.07  46.00 -26.93 QP 0
4 623.6400 43256 -21.32 21.93 46.00 -2407 QP 0
5 779.8100 4419 -18.69 25,50 46.00 -20.50 QP 0
] 955.3800 4297 -15.69 27.28  46.00 1872 QP 0
“Maximum data  xOwverlimit  Lover margin Operator: CSL

File :TUV\Data :#840 Page: 1
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Shenzhen EMTEK Co., Ltd.
Oldg. 6%, Majialeng Industry Zone, Nanshan District, Sherzhen, Guangdong, 518052 P.R. China E M I E K

www. emtek. com en Tel :+86-755-2695 4230 Fax:+38-735-2693 4282 Aecess Lo the World

Radiated Emission Measurement
Date:2016/06/15

Fila :TUV Data #2841
30.0 dBu¥/m
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30000 127.00 224.00 321.00 41%.00 515.00 51200 709.00 EOE_00 1000.00 WHz
Site 3m Chamber #3 Polarization: Heorizontal Temperature:  21G
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120W/60Hz Humidity: 53 %
EUT: MID
M/N: MID721-RB
Mode:Video play {memaory)
Mote:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuy dB dBuvim dBuv/m a8 Detector om degree  Commeant
1 153.1800 60,57 -3494 2563 4350 -17.87 QP 0
2 221.0900 52.86 -31.42 2144  46.00 -2456 QP 0
3 312.2700 5411 -29.15 2496  46.00 -21.04 QP 0
4 * 779.8100 52,38 -18.69 33.69 46.00 -12.31 QP 0
5 884.5700 4459 -16.77 27.82  46.00 -18.18 QP 0
6 955.3800 43.00 -15.869 27.31 46.00 -1889 QP 0

*Maximum data  x:Over limit  Lover margin
File :TUV\Data :#841

Page: 1

Operator: CSL
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C Mode

Shenzhen ENTEK Co., Ltd.
Bldg. 6. Najialonz Industry Zone, Nanshan District, Sherzhen, Guangdong, 518052 P.R. China E M I E K

www. emtek. com en Tel:+B6-735-2695 4280 Fax:+38-T35-2693 4282 Access Lo the World

Radiated Emission Measurement
Fila :TUV Data #6830 Date:2016/06/15
.0 dBuvJ/m
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1000.000 1500.00  2000.00  2500.00  3000.00  3500.00  4000.00  4500.00  5000.00 E000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { REJFCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID721-RE
Mode: Camera recording(front)
Mote:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ment Limit  Over Height Degree
MHz dBul dB dButim dBuim dB Detector cm degree  Comment
1 4340.000 5849 -17.51 40.98 7400 -33.02 peak 0
2 " 4340.000 4311 -17.51 25,60 5400 -2840 AVG 0

“Maximumdata x:Overlimit lover margin Operator: KK

File :TUV\Data :#830 Page: 1
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Shenzhen EMTEK Co., Ltd.
Oldg. 6%, Majialeng Industry Zone, Nanshan District, Sherzhen, Guangdong, 518052 P.R. China
www. emtek. com en Tel :+86-755-2695 4230 Fax:+38-735-2693 4282

EMTEK Y

Aoceas Lo Lhe World

Radiated Emission Measurement

Fila :TUV Drata #6831 Date:2016/06/15
.0 dBuvim
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1000.000 1500.00  2000.00 250000 300000 350000 400000 450000  5000.00 GO00.00 MHz
Site 3m Chamber #3 Polarization: Heorizontal Temperature: 24 G
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID721-RB
Mode: Camera recording(front)
Mote:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuy dB dBuvim dBuv/m a8 Detector om degree  Commeant
1 4780.000 5719 -16.09 41.10 74.00 -32.80 peak 0
2 * 4780.000 4119  -16.09 25.10 54.00 -28.90 AVG 0
“Maximum data  xOwverlimit  Lover margin Operator: KK

File :TUV\Data :#831 Page: 1
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Shenzhen EMTEK Co., Ltd.
Oldg. 6%, Majialeng Industry Zone, Nanshan District, Sherzhen, Guangdong, 518052 P.R. China E M I E K

www. emtek. com en Tel :+86-755-2695 4230 Fax:+38-735-2693 4282 Aecess Lo the World

Radiated Emission Measurement
Fila -TUV Data #834 Date-2016/06/15
0.0  dBuM/m

Limitl: —_—
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30,000 127.00 224.00 321.00 418.00 515.00 51200 709.00 E0E.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  21G
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID721-RB
Mode: Camera recording(front)
Mote:
Reading Correct Measure- Antenna Table
Mo. Mk. Freq.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuy dB dBuvim dBuv/m a8 Detector om degree  Commeant
1 " 36.7900 59.11  -31.44 2767 4000 <1233 QF 0
2 96.9300 4811  -30.86 17.25  43.50 -26.25 QF 0
3 153.1900 60.35 -34.94 25.41 43.50 -18.09 QP 0
4 221.0900 4977  -31.42 18.35  46.00 -2T765 QP 0
5 312.2700 43.84 -29.15 14.69  46.00 -31.31 QP 0
6 779.8100 4536 -18.69 26.67 46.00 -19.33 QP 0
“Maximum data  xOwverlimit  Lover margin Operator: CSL

File :TUV\Data :#834 Page: 1
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Shenzhen EMTEK Co., Ltd.
Oldg. 6%, Majialeng Industry Zone, Nanshan District, Sherzhen, Guangdong, 518052 P.R. China
www. emtek. com en Tel :+86-755-2695 4230 Fax:+38-735-2693 4282

EMTEK Y

Aoceas Lo Lhe World

Radiated Emission Measurement

Fila -TUV Data #835 Date-2018/06/15
0.0  dBuM/m
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300000 127.00 224.00 321.00 418.00 515.00 51200 709.00 E0E.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Heorizontal Temperature:  21G
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID721-RB
Mode: Camera recording(front)
Mote:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuy dB dBuvim dBuv/m a8 Detector om degree  Commeant
1 153.1900 6095 -3494 26.01 4350 1749 QP 0
2 221.0900 51.50 -31.42 20.08 46.00 -2592 QF 0
3 312.2700 5435 -29.15 25.20 46.00 -20.80 QP 0
4 468.4400 4580 -25.12 20.68 46.00 -2532 QP 0
5 779.8100 53.43 -18.69 34.74 4600 -11.26 QP 0
6 * 827.3400 5561 -17.78 37.83 4600 -817 QP 0
“Maximum data  xOwverlimit  Lover margin Operator: CSL

File :TUV\Data :#835 Page: 1
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D Mode

Shenzhen ENTEK Co., Ltd.
Bldg. 6. Najialonz Industry Zone, Nanshan District, Sherzhen, Guangdong, 518052 P.R. China E M I E K

www. emtek. com en Tel:+B6-735-2695 4280 Fax:+38-T35-2693 4282 Access Lo the World

Radiated Emission Measurement
Fila :TUV Data #6828 Date:2016/06/15
.0 dBuvJ/m
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1000.000 1500.00  2000.00  2500.00  3000.00  3500.00  4000.00  4500.00  5000.00 E000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { REJFCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: MID
M/N: MID721-RE
Mode: Camera recording(rear)
Mote:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ment Limit  Over Height Degree
MHz dBul dB dButim dBuim dB Detector cm degree  Comment
1 2585.000 61.94 2177 4017 7400 -33.83 peak 0
2 * 2585.000 46.87 -21.77 2510  54.00 -28.90 AVG 0
“Maximum data  x:Over limit  lover margin Operator: KK

File :TUV\Data :#828 Page: 1
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Shenzhen EMTEK Co., Ltd.
Oldg. 6%, Majialeng Industry Zone, Nanshan District, Sherzhen, Guangdong, 518052 P.R. China
www. emtek. com en Tel :+86-755-2695 4230 Fax:+38-735-2693 4282

EMTEK Y

Aoceas Lo Lhe World

Radiated Emission Measurement

Fila :TUV Diata #8529 Date:2016/06/15
0.0  dBuM/m
Limitl: —_—
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1000.000 1500.00  2000.00 250000 300000 350000 400000 450000  5000.00 GO00.00 MHz
Site 3m Chamber #3 Polarization: Heorizontal Temperature: 24 G
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID721-RB
Mode: Camera recording(rear)
Mote:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuy dB dBuvim dBuv/m a8 Detector om degree  Commeant
1 5055.000 5813 -14.87 43.26 74.00 -30.74 peak 0
2 * 5055.000 42,97 -14.87 28.10 54.00 -25.90 AVG 0
“Maximum data  xOwverlimit  Lover margin Operator: KK

File :TUV\Data :#829 Page: 1
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Shenzhen EMTEK Co., Ltd.
Oldg. 6%, Majialeng Industry Zone, Nanshan District, Sherzhen, Guangdong, 518052 P.R. China
www. emtek. com en Tel :+86-755-2695 4230 Fax:+38-735-2693 4282

EMTEK Y

Aoceas Lo Lhe World

Radiated Emission Measurement
Date:

Fila :TUV Data #5836
0.0 dBuV.'m
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30000 127.00 224.00 321.00 41%.00 515.00 51200 709.00 EOE_00 1000.00 WHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 210G
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120W/60Hz Humidity: 53%
EUT: MID
M/N: MID721-RB
Mode: Camera recording(rear)
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuy dB dBuvim dBuv/m a8 Detector om degree  Commeant

1 % 36.7900 57.89 -31.44 2645 4000 -135% QP 0

2 153.1900 6046 -34.94 2552 4350 -17.98 QP 0

3 624.6100 4352 -21.29 22.23 46.00 -23.77 QP 0

4 720.6400 4370 -19.98 2372 46.00 -2228 QP 0

5 779.8100 4510 -18.69 26.41 46.00 -19.59 QP 0

6 955.3800 4277 -15.89 27.08 46.00 -18.92 QP 0

*Maximum data  x:Over limit  Lover margin
File :TUV\Data :#836
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A TUVRheinland®

Shenzhen EMTEK Co., Ltd.
Oldg. 6%, Majialeng Industry Zone, Nanshan District, Sherzhen, Guangdong, 518052 P.R. China E M I E K
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Radiated Emission Measurement
Date:2016/06/15

Fila :TUV Data #3837
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300000 127.00 224.00 321.00 418,00 515.00 G1200 709.00 EOE_0D 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 210
Limit: { REJFCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: MID
M/N: MID721-RB
Mode: Camera recording(rear)

Note:

Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ ment  Limit  Over Height Degree

MHz dBul' dB dBulim dBuV/m dB8 Detector om degree  Commeant

1 153.1900 6072 -34.94 2578 4350 -17.72 QP 0
2 221.0800 5242 -3142 21.00  46.00 -25.00 QP 0
3 312.2700 54.50 -29.15 2535 46.00 -20.85 QP 0
4 431.5800 4641  -26.15 20.26  46.00 -2574 QP 0
5 * 779.8100 52,29 -18.69 33.60 46.00 -1240 QP 0
] 955.3800 43.45 -15.69 27.76  46.00 1824 QP 0

*Maximum data  x:Over limit  Lover margin
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Radiated Emission Measurement
File :TUV Data #832 Date-2016/06/15
0.0 dBuM/m
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1000000 1500.00  2000.00 250000  3000.00  3500.00  4000.00  4500.00 500000 EO00.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { RE)JFCC PART 15 CLASS B Power: AC 120W/60Hz Humidity: 53%
EUT: MID
M/N: MID721-RB
Mode:Connect to PC
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ment Limit  Over Height Degree
MHz dBul dB dButim dBuim dB Detector cm degree  Comment

1 1595.000 66.03 -23.61 4242 7400 -31.58 peak 0
2 % 1595.000 5051 -23.61 26.90 5400 -27.10 AVG 0
“Maximum data  x:Over limit  lover margin Operator: KK
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Radiated Emission Measurement
Fila -TUV Data #833 Date-2016/06/15
0.0  dBuM/m
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1000000 150000 200000 250000 00000 350000 400000 450000  5000.00 EO00.00 MHz
Site 3m Chamber #3 Polarization: Heorizontal Temperature: 24 G
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: MID
M/N: MID721-RB
Mode:Connect to PC
Mote:

Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuy dB dBuvim dBuv/m a8 Detector om degree  Commeant

1 1595.000 66,69 -23.61 43.08 74.00 -30.892 peak 0
2 * 1595.000 52.01 -23.61 28.40 54.00 -25.60 AVG 0
“Maximum data  xOwverlimit  Lover margin Operator: KK
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Radiated Emission Measurement
Fila -TUV Data #842 Date-2016/06/15
0.0  dBuM/m
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300000 127.00 224.00 321.00 418.00 515.00 51200 709.00 E0E.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 210
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: MID

M/N: MID721-RB
Mode:Connect to PC

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBul' dB dBulim dBuV/m dB8 Detector om degree  Commeant
1 165.8000 71.68 -34.39 37.28 4350 -6.21 QP 0
2 1 217.2100 73.63 -31.56 42.07 4600 -393 QP 0
3 * 239.5200 73.49 -3049 43.00 4600 -3.00 QP 0
4 718.7000 58.67 -20.03 38.64 4600 -736 QP 0
5 830.2500 52.07 -17.73 34.34 4600 -11.86 QP 0
] 960.2300 54,99 -15.82 39.37 5400 -1483 QP 0

“Maximum data  xOwverlimit  Lover margin Operator: CSL
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Radiated Emission Measurement
Fila -TUV Data #5843 Date-2016/06/15
0.0  dBuM/m
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300000 127.00 224.00 321.00 418,00 515.00 G1200 709.00 E0E_0D 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 210
Limit: { REJFCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: MID

M/N: MID721-RB
Mode:Connect to PC

Note:

Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ~ ment  Limit  Over Height Degree

MHz dBul' dB dBulim dBuV/m dB8 Detector om degree  Commeant

1 165.8000 67.68 -34.39 33.28 4350 -10.21 QP 0
2 217.2100 69.63 -31.56 38.07 4600 -793 QP 0
3 * 239.5200 7043  -30.49 39.94 4600 -6.06 QP 0
4 480.0800 57.14 -24.76 3238 46.00 -1382 QP 0
5 718.7000 58.67 -20.03 38.64 4600 -736 QP 0
] 960.2300 56.99 -15.82 41.37 5400 1263 QP 0

“Maximum data  xOwverlimit  Lover margin Operator: CSL
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